Ferrari / California / 001 - Crankcase

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
N/A ENGINE GASKET KIT 254051 1
1 COMPLETE CRANKCASE 243454 1
2 THREADED PLUG 14325340 2
3 CENTERING DOWEL 176421 2
4 STUD-Lenght 154mm- 217794 8
4 STUD-Lenght 184mm- 219800 2
4 STUD -Lenght 139mm- 217796 8
4 STUD-Lenght 169mm- 219801 2
5 NUT 133988 20
6 WASHER 178348 20
7 SCREW -M 6X25- 231620 13
7 SCREW -M 6X40- 231623 2
8 THREADED PLUG 10304511 1
9 GASKET 10263460 1
10 STUD 217968 20
11 CENTERING DOWEL 185360 4
12 STUD -Stud Bolt Lenght 40mm- 13546734 4
12 STUD -Stud Bolt Lenght 45mm- 13546834 2
12 STUD -Stud Bolt Lenght 55mm- -Not as spare part- -Replaced by 254979- 13547034 1
12 STUD -Stud Bolt Lenght 55mm- 254979 1
12 STUD -Stud Bolt Lenght 60mm- -Not as spare part- -Replaced by 254982- 13547134 1
12 STUD -Stud Bolt Lenght 60mm- 254982 1
13 CENTERING DOWEL 100052 2
14 CENTERING DOWEL 177727 2
15 GASKET 236143 2
16 O.R. GASKET 140071 1
17 L.H. BRACKET FORMOTOR FIXING 244634 1
17 R.H. BRACKET FORMOTOR FIXING 244633 1
18 SCREW 11306934 8
19 WASHER 11190574 8
20 ENGINE SUPPORT FLEXIBLE PAD 250728 2
21 SCREW 11112834 2
22 WASHER 127498 2
23 WASHER 13550521 2
24 BRACKET FOR FULL BUMP POSISION PAD 253069 2
25 HEAT SHIELD 247858 2
26 SCREW 15972224 4
27 WASHER 127497 4
28 WASHER 14496624 4
29 R.H. HEAD GASKET 212219 1
29 L.H. HEAD GASKET 212220 1
30 CYLINDER LINER 243339 8
31 GASKET 186251 24
32 ANGOLAR SPEED SENSOR 236527 1
33 SCREW 231618 1
34 COMPLETE SENSOR FOR FIRING - R.h. side- 246802 1
35 COMPLETE SENSOR FOR FIRING - R.h. side- 246803 1
36 COMPLETE SENSOR FOR FIRING - L.h. side- 246804 1
37 COMPLETE SENSOR FOR FIRING - L.h. side- 246805 1
38 SCREW 231629 4
39 BRACKET WITH SHEATH 10441190 3
40 COMPLETE FRONT COVER 254154 1
41 PLUG 235748 3
42 GASKET 10296160 3
43 THREADED PLUG 235754 1
44 FRONT COVER GASKET 243459 1
45 OR. GASKET 183010 2
46 SCREW -M 6X18- 231617 18
46 SCREW -M 6X35- 231622 10
47 SCREW -M 6X80- 10589624 1
48 WASHER 11197774 1
49 COVER 247185 1
50 GASKET 246325 1
51 SCREW 231618 3
52 BRACKET 243232 1
53 BRACKET 243231 2
54 PISTONS COOLING NOZZLE 175657 8
55 WASHER 11181474 8
56 SCREW 14302921 8
57 CENTERING DOWEL 175611 2